



1/4 Moo 3 Namdang ,Muang,Chachoengsao 24000
TEL : 038-592778-9,038-592089, Fax : 038-592774

INSPECTION CERTIFICATE

CUSTOMER **2 เอส เมทัล จำกัด (มหาชน)**

CERTIFICATE NO. **SPS**
0078

ISSUE DATE 20 July 2025

COMMODITY EXPANDED METAL

ORDER ITEM NO. PO2507210002

DELIVERY DATE 20 July 2025

STANDARD JIS G3131:2018 SPHC

CLIENT CSP STEEL

INVOICE NO. IV44185

MATERIAL	Commodity : Hot Rolled Steel Strip Non-Skinpassed, Mill Edge JIS G3131_TABLE 4 -	2,300 x 1219.0 x C mm
-----------------	---	------------------------------

ITEM	TYPE	DIMENSIONS	DESCRIPTION								CHEMICAL COMPOSITION %																		TENSILE TEST			ZINC			
			W	L	MESH SIZE		STRAND		Q'TY	MASS	C	Si	Mn	P	S	Cr	Mo	Ni	Al	Al(s)	B	Cu	N	Nb	Ti	V	IIW	JIS	PCM	Y.S	T.S	EL	BEND	COAT	
			mm	mm	SW	LW	T	W	PCS	KG/PCS	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%	%	N/mm²	N/mm²	%	180°	TEST	MASS
1	XS-31	1219 x 2438	1219	2438	12.00	30.50	1.20	1.50	200.00	7.01	.12		.60	.045	.035	.15	.06	.20			<.0008	.35									440	29	PASS	-	
									PCS																										
RAW MATERIAL																																			
HEAT NO.		Sample No.		WEIGHT		REF - CERTIFTCTET NO			TEST STATUS																										
841360		HB021126091		14,520		HB021126091			TEST																										
		TOTAL WEIGHT		14,520							.06	.16	.40	.010	.005	.05	<.02	.06	.014	.008	.0003	.18	.008	<.008	<.008	.15	.15	.10	311	416	36	OK			
COMPARISON TABLE FOR SPECIFICATION		G3131 MILD STEEL FOR CORRESPOND IN SPECIFICATION INSPECTION CERTIFICATE 3.1 AS PER JIS G 0415:2014 3.1																																	
REMARK	We hereby certify that material described here in has been manufactured with satisfactory results in accordance with the requirement of the material specification																																		

																										MANAGING DIRECTOR									